eﬁwc%“’f“"/

AR TS LS T

Vot r =4 7 >

) r‘(@ \

‘




3547
3547
3547
3547
3547
3547
3547
3513
3525
3547
3547
3547
3547

3547

3547

3533

3514

3533

3547

3547

3547

3547

3547

3547

3525
3547

BP413

000
010
100
110
120
130
200
210
220
300
310
320
400

410

420

470

420

480

430

480

490

200

600

700

700
800

H /N

CONTENS
T2 ENGINIE “teeceeteeteecettetsstsstsstssssasssssssassssssssssssssssssssnns 1
v arba—b ENGINE CONTROL teeeeeeeeeeateresnetrasnaceeananns 2
TL—2n FRAMIE ~seeveeeesseeeennnssaaaaassseeannsssssssssssssnnnssssssssssaanns 3
INV RJL HAND L E crcecetetetetaeaeneeeeececetetetasasosassssasncasosososasasasns 4
Txl A — FENDER - trcetteeetteateetttteetetteettnsettenecctanssscssncsssanasss 5
FJ/x— COVIETR tsveecesreteststestttesastssassssassssassssassssassssassssassssasss 6
T939r TRANSMI SSTON rrerreeeneeenteattetietneeanecesnceneeaneees 7
T UL ROLLER seccteeeettttestttttettttttttnitttesssstessssstesesnacesssnnns ]
SR YL TDLER tecetestetateststattttttiatttistatitietstistscssustscsenens 9
YA KT T9F STIDE CLUT CH:  ctevreerrerrattenttatenrneiencenns 10
75 9F & TL—F CLUTCH & BRAKE -+teerteereeenctetteniiiiinaenns 11
F12 GEAR SH I F T reerrreeseeesssessasansetotasssssossssssssasnassssssss 12
=44 (A RT7L—2)
WAGON (SLIDING PANETL) csctereesscecscttecastcacsssstcsascssssscns 13
A2 T L= (A KT L—L)
FRONT PANEL (SLIDING PANEL) sccceercecectcecactcacastcacaens 14
P K7L—b (A F7L—2)
SIDE PANEL (SLIDING PANEL) c-overeeeettenuaaseeeettuiiaseeens 15
=44 GER=J55)
WAGON (FLAT BED OPENING 3 WAYS) ........................... 16
~x N7 GEEL=J5R)
GATE (FLAT BET OPENING 3 WAYS) vvreeevereeeneeecenaaeecanns 17
Yo (RRL=T55R)
SIDE GATE (FLAT BET OPENING 3 WAYS) serecerercececececes 18
R GREL=T55)
PANEL (FLAT BED OPENING SWAYS) ........................... 19
N R BUGCKIE Treeereeeeeeeteeeaeaeaannaanaateeeeesesseseaaassananssssnnes 20
=B A FYUYY WAGON BRACKE Teererreereeeaeesssttanteanteencsncsancss 21
a2 RHL 7 BED LOCKING DEV I CE- - teeeeteettetctteaiaiaieanens 29
7 MARIK +evttoseenetsssenstossonstsososastossonstossonstsosonstsosonsssos 23
TV Y ACCESORIIE Setereeeeceseaeaeeesaaaetsanaatesaaansesaaaasasanns 24
TaT 7 H PROTECTOR teceettreeaeatetasaatataeaataseasaessssasessanasesss 25
v (T a ) PANEL (OPTION) tccveeeeeeeeaaaaeaaecacnnnnnannnns 26

Hk-1 05/11/07



35647 000 =Y ENGINE

8
3547 000
S BB BB 44 TR % | Sl 5 i i *
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 0001 000 | ENGINE 1 |GC-135 SHE
2 3547 0003 000 |=R75F+vS CAP 1 [18348-7L8-000
3 3547 0004 000 |RZ75—F17L%%|DEFLECTOR 1 [18430-7L8-000
4 3547 0005 000 |R%")a— SCREW 3 |M4X5
5 K814 0108 035 |FRIL BOLT 4 |m8x35
6 0350 0140 822 |PW WASHER,PLAIN 4 |8X22X16
7 F301 0108 000 [FFrwhk NUT 4 |v8
8 0856 1300 036 |3~V & BELT 1 |RCLA36
9 3547 0006 000 |7—U PULLEY 1
10 | 0350 0160 828 [Pw WASHER PLAIN 1 |8X28X32
11 | K710 0108 020 [FRIV & BOLT 1 |mM8X20
12 | 0571 0005 035 [F— KEY 1 |5X5X%X35
13 | 3547 0007 000 [~NJU BR by STOPPER 1
14 | 0350 0140 822 |PW WASHER,PLAIN 1 [8%x22X16
15 | K110 0108 016 [ERIV k BOLT 1 |M8X16
16 | 3547 0015 000 |[A/\— COVER 1
17 | K110 0108 016 [FRIV k BOLT 3 |M8X16

BP413 —1— 05/11/07



35647 010 xVrarhr—L ENGINE CONTROL

S

g 3
~, /
1

A RS BB gh T %k | A Sl @ O B B i &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 0101 000 |REw NV L/\—Assy|LEVER ASSY 1
2 3547 0102 000 |REY NV L/A— LEVER 1 [TH-025CW-K
3 3520 0209 000 |REAYNLTIA¥— [WRE 1

BP413 —2— 05/11/07



35647 100

7l —A FRAME

3547 100
S i e BB PR %k | 7Y S @ 5 B =
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERTAL No.| REMARKS
1 | 3547 1001 000 |ZL—Ls FRAME 1 ERSR ke AT
2 3611 4062 000 |~3dLs RUBBER 2 |B-4
3 0050 2108 083 |75~ CLAMP 1
4 | A252 0106 025 | ROy SCREW 2 |M6X25
BP413 —3— 05/11/07




35647 110

»NY RV HANDLE

3547 110
B ks a4 PR g | S B B i &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 1101 000 |/\vRUL HANDLE 1
2 K710 0110 020 |ERIV F BOLT 4 |M10X20
3 F301 0110 000 |Ffwhk NUT 4 |M10
4 3508 6205 000 |Owvohr+9 o4 [SHAFT 1
5 F301 0112 000 |FFwh NUT 2 [m12
BP413 —4— 05/11/07




35647 120

T K —

FENDER

3547 120
S Hhan BB B i g | 7Y Sl O B W&
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 1201 000 |7 %— FENDER 1
2 K810 0108 025 |[ExIL b BOLT 2 |m8x25
3 F301 0108 000 |Ffwk NUT 2 |M8
4 3547 1209 000 |F v CAP 2 |B-140
BP413 —5— 05/11/07




3547 130 Jio3— COVER
3547 130
TS| ks a4 PR g | S B B i &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 1301 000 [A/\— COVER 1
2 K700 0106 014 |ERIV + BOLT 3 |M6X14
BP413 —6— 05/11/07




35647 200

3547 200

Ivyvary TRANSMISSION

S o e B i 44 R % | 7 Sl H B i &
NO. PART NO. PART NAME Q" ty |DESCRIPTION|FROM ~ UP TO SERTAL NO. REMARKS

1 | 7953 000H 000 [=v5/Assy  |TRANSMISSION ASSY 1 |CTO031H BRIV SARSHE

2 3535 2001 000 |FL—Ft PLATE 2

3 K710 0110 020 |FERIL b BOLT 4 [M10X20

4 K814 0110 065 |FRIL b BOLT 1 |[mi0x65

5 0350 0141 022 [Pw WASHER,PLAIN 1 |10X22X16

6 F301 0110 000 |FFwk NUT 1 [M10

7 3547 2001 000 |7—V PULLEY 1

8 3533 2005 000 |4 SHIM 1

9 0350 0160 628 |PW WASHER,PLAIN 1 [6X28%30

10 [ 0571 0005 025 |*— KEY 1 |5X5X%X25

11 | K700 0106 016 |FRIL B BOLT 1 [vweXx16

12 | 3515 2033 000 |7o—5 CRAWLER 2

13 | 3515 2034 000 |R7O4whk SPROCKET 2

14 | 0562 1110 055 |eS74REr PIN,CLEVIS 2 |@l0X55

15 | 0350 0141 022 [PwW WASHER,PLAIN 2 |10x22X16

16 | 0520 0125 020 [7ver PIN,SPLIT 2 [25%20

17 | 3547 2011 000 |~V MyA— COVER 1

18 | K110 0108 016 |FRIL b BOLT 3 [M8X16

19 [ 3547 2014 000 |FL—F PLATE 1

20 | 3547 2018 000 |74 vk BRACKET 1

21 | F301 0108 000 [F+whk NUT 1 [v8

22 | K110 0108 016 |FRIL b BOLT 2 |M8X16

BP413

05/11/07




35613 210

7 U ROLLER

3513 210
S i ed BB en 44 PR (Y = w5 i #
NO. PART NO. PART NAME | Q ty| DESCRIPTION |FROM ~ UP TO SERIAL No.| REMARKS
1 3513 2101 000 |7>VJyAssy ROLLER ASSY 4
2 3513 2102 000 |7 ROLLER 4
3 0750 0062 040 |N77U5 BEARING 8 6204
4 3513 2106 000 |A1IL—ib SEAL 4 |[MUD 25Xx47X15
5 0350 0151 026 |PW WASHER,PLAIN 4 |10X26X2.3
6 K110 0110 020 |EXIL b BOLT 4 [M10X20
7 3513 2107 000 |*0Z7% CAP 4 |SC4TXTA
BP413 —8— 05/11/07




35625 220

2 Ry

IDLER

]
/

3525 220
S HinE s B gA R % | A ~F I e - &
NO. PART NO. PART NAME | Q ty| DESCRIPTION [FroM ~ uP To SERIAL No.| REMARKS

1 3513 2201 000 |2 FJU,Assy |IDLER ASSY 2

2 3513 2202 000 |27 Ky IDLER 2

3 0750 0062 050 |75 BEARING 4 6205

4 3516 2303 000 |A1IL—ib SEAL 2 |MUD 30X55X15

5 0350 0161 030 |[PW WASHER,PLAIN 2 |10X30X%X3.2

6 K110 0110 020 |ERIL b BOLT 2 [m10x20

7 3524 2205 000 |*57% CAP 2 |scsax7A

8 3524 2207 000 (3 RIS |SHAFT 1

9 3524 2214 000 |/\UFRIL k BOLT 2 [m16x120

10 | A300 0116 001 |#+wk NUT 2 |M16

BP413 —9— 05/11/07




35647 300

A4 K7 ZvF SIDE CLUTCH

4
]
> AT
370
]
1
—b
§:17)
3547 300
B[ HGES [ HEAT EEA S A
NO. PART NO. PART NAME | Q ty|DESCRIPTION|FROM ~ UP TO SERTAL NoO.| REMARKS
1 3533 3002 000 |L/\—R LEVER 1 | B
2 3533 3003 000 |L/\—L LEVER 1 |G B)
3 0350 0130 613 |PW WASHER PLAIN 2 |6X13X10
4 3547 3005 000 |TA¥— WIRE 2
5 3513 3131 000 |FSRFwo/\/ K |CLAMP 2
6 0350 0130 613 |[PW WASHER PLAIN 2 |6X13X10
7 0520 0120 012 |o Ve PIN,SPLIT 2 |20x12
BP413 —10— 05/11/07




3547 310 7vF & 71—% CLUTCH & BRAKE
3547 310
S e A BB AA B % | Al Sl 5 i
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 3101 000 |oZvFLiN— LEVER 1
2 0350 0141 022 [pPw WASHER,PLAIN 4 [10X22X1.6
3 | 0520 0125 020 |7uEer PIN,SPLIT 2 las5x20
4 3513 3125 000 [71v— WIRE 1 |WG043185
5 3547 3106 000 |71 — WIRE 1
6 0350 0141 022 [pPw WASHER PLAIN 2 |10X22X1.6
I 0520 0125 020 |7 PIN,SPLIT 2 |25%20
8 3513 3127 000 |RFU5 SPRING 1 |#s7
9 5201 3608 000 |RFU%5 SPRING 1 |#92
10 | 1205 1251 000 (RFU5 SPRING 1 |#56
11 | 3513 3111 000 |(RFU5 SPRING 1 |#156
12 | 3205 2005 000 |R7)5 SPRING 1 |#38
13 | 35353121 000 |7>57—" |PULLEY 1 |TPB-45 NBKH
BP413 —11— 05/11/07




35647 320

Fx¥ GEAR SHIFT

4 /@@\

g

2
]
9
8
3547 320
S kA 8 i 44 R %k | 7Y SH @ O 5 B W&
NO. PART NO. PART NAME | Q ty |[DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 3201 001 |Fz Y LiN\— LEVER 1 NO.7770061~ ET
1 3547 3201 000 |FzrLiN— LEVER 1 ~NOQ.7770060
2 K814 0108 035 |FRIV & BOLT 1 [m8x30
3 | A301 0108 001 |#+wvk NUT 1 |m8
4 | A301 0108 003 |#+vk NUT 1 |m8 3f&
5 0691 0012 250 {FWv7 GRIP 1 |2
6 3547 3205 001 |5 LINK 1 NO.7770061~ ET
6 3547 3205 000 [v¥5 LINK 1 ~NOQ.7770060
7 0550 0005 025 [RFU5EY PIN spring 1 |p5%25
8 3547 3209 000 |A1 R\ PLATE 1
1) NO.1L,61%, By MHUZT, BIHAMOAHERH Y F97,
BP413 —12— 05/11/07




35647 400

=44
WAGON

(A R71L—2)
(SLIDING

PANEL)

3547 400
S i e B g BR % | A S B i i
NO. PART NO. PART NAME | Q ty|DESCRIPTION|FROM ~ UP TO SERTAL NoO.| REMARKS
1 3547 4001 000 |=H4TL—L WAGON 1
2 A050 0112 035 [KRIV 7T BOLT 2 |M12X35
3 | A301 0112 001 |Fwhk NUT 2 |m12
4 0350 0151 222 |PwW WASHER PLAIN 2 |12X22X23
BP413 —13— 05/11/07




3547 410 rYa7l—2b (A RK7L—21)
FRONT PANEL (SLIDING PANEL)
-

S i e R As B % | A S B i i
NO. PART NO. PART NAME | Q ty|DESCRIPTION|FROM ~ UP TO SERTAL NoO.| REMARKS

1 3547 4101 000 |KI57L—Ls FRAME 1

2 3513 4111 000 |/FFIL b BOLT 2

3 3513 4112 000 [R5 SPRING 2 |#169

BP413 — 14— 05/11/07




3547 420 YA K7L —2 (A F7L—24)
SIDE PANEL (SLIDING PANEL)
3547 420

S itk R im 44 PR gk | Sl i =
NO. PART NO. PART NAME | Q ty|DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS

1 3547 4201 000 |44 FIL—Ls FRAME 2

2 3513 4111 000 [/2FIL k BOLT 4

3 3513 4112 000 |RF)5 SPRING 4 |#169

BP413 —15— 05/11/07




35633 470

=44
WAGON

(7Y =J75R)
(FLAT BED OPENING 3 WAYS)

3533 470
S T e 44 PR % | A Sl 5 i #
NO. PART NO. PART NAME | Q ty |DESCRIPTION|rFroM ~ UP TO SERIAL No.| REMARKS
1 3533 4701 001 |=%4 WAGON 1
2 H114 0108 016 |[+LZAB BOLT 4 |M8X16
3 3533 4021 000 |SwvhRDiRY  |ROD 1
4 | 3535 4059 000 |OvRkIV4— HOLDER,ROD 1
5 0350 0140 818 |PW WASHER,PLAIN 1 [sx18x16
6 0520 0125 016 |7V PIN,SPLIT 1 |25%X16
BP413 —16— 05/11/07




3514 420 ~x= N7 GEAL=J55H)
GATE (FLAT BET OPENING 3 WAYS)

3514 420

S ke BB AA % | Al Sl B B i
NO. PART NO. PART NAME | Q ty | DESCRIPTION|FROM ~ UP TO SERIAL NO. | REMARKS

1 3514 4201 000 |RT K7 GATE 1

2 3606 4705 001 | MyoEY PIN 2 |p8Xxe66

3 | 0350 0140 818 |Pw WASHER PLAIN 2 |8X18X16

4 0520 0125 016 |7 PIN,SPLIT 2 |25X%16

5 3407 4107 000 [ FPH4AH%R  |LEVER 1 |Kk-003

6 3407 4108 000 [ FrA~AHXxL  |LEVER 1 |k-003

I 0350 0141 022 |PW WASHER,PLAIN 2 |10Xx22X1.6

8 | A301 0110 001 |#+wk NUT 2 |M10

9 | A301 0110 003 |#+whk NUT 2 |M10 3%&E

BP413 —17— 05/11/07



3533 480 VR (FERL=J5BR)
SIDE GATE (FLAT BET OPENING 3 WAYS)
3533 480

S TS A PR % | Al S B B i *
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL NO. | REMARKS

1 3533 4801 000 |voi\v SIDE GATE 2

2 K110 0108 016 |ERIL BOLT 2 |M8X16

BP413 —18— 05/11/07




3547 430 R GER=I5ER)
PANEL (FLAT BED OPENING 3 WAYS)
3547 430
S TS A PR J[EE I St A B i *
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 4301 000 [/x&IL PANEL 1
2 K110 0108 016 |[EX)L b BOLT 5 |M8X16
3 3407 4107 000 | K7H7H%R  |LEVER 1 |K-003
4 3407 4108 000 | kK7H7A%L  |LEVER 1 |K-003
5 0350 0141 022 |[Pw WASHER,PLAIN 2 |10x22%x16
6 A301 0110 001 [#+wvk NUT 2 |m10
7 A301 0110 003 [#+vk NUT 2 |M10 3f&
BP413 —19— 05/11/07




35647 480

3547 480

Ny b BUCKET

S ke BB AA % | B Sl B B i
NO. PART NO. PART NAME | Q ty | DESCRIPTION|FROM ~ UP TO SERIAL NO. | REMARKS
1 3547 4801 000 |/\7whk BUCKET 1
2 | A050 0112 035 |R)L k7T BOLT 2 |M12X35
3 | A301 0112 001 |#+wk NUT 2 |M12
4 0350 0151 222 |PW WASHER,PLAIN 2 |12X%22%23
BP413 —20— 05/11/07




3547 490 =X VY4 WAGON BRACKET
3547 490
A HAFJL—L |SLDNG PANEL
INTy bk BUCKET
B |f#B=2k FLAT BED OPEN NG 3 WAYS
S kA i 4a TR 5% Q" ty]| A S B (i
NO. PART NO. PART NAME A B | DESCRIPTION|FROM ~ UP TO SERIAL NO. REMARKS
1 3547 4901 000 |[=44 M)y BRACKET 1 1
2 K810 0110 025 |FRIL b BOLT 4 |M10X25
3 3547 4911 000 | =44 M)Y4 R |BRACKET 1
4 3547 4913 000 | =44 M)Y4 L |BRACKET 1
BP413 —21— 05/11/07




3547 500 vaRuy&Z7 BED LOCKING DEVICE
e
S \
3547 500

S TS A PR % | Al S B B i *
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL NO. | REMARKS

1 3547 5001 000 |[=%—10vs LOCK 1

2 0350 0161 630 |PW WASHER,PLAIN 1 |16X30X32

3 0520 0132 032 |7V PIN,SPLIT 1 [32Xx32

4 3508 6204 000 |rR7VU% SPRING 1 |#131

BP413 —22— 05/11/07




35647 600

~—7 MARK

’A‘{ 2z

sy

2

,,,""/4,

L2

8
3
3547 600
A |y 1FJL—L |SLDNG PANEL
B |1\ vi BUCKET
C |mru=2% FLAT BED OPENNG 3 WAYS
S e Tk B AL PR fE% Q ty [ AU DR - i #&
NO. PART NO. PART NAME [ A | B | C [DESCRIPTION|FROM ~ UP TO SERIAL NO.| REMARKS
1 | 3547 6001 000 |tAVo\TYy MARK 1] 1] 1 BR R te AR rT
2 | 3544 6503 000 (1449 F¥=x0/0)=x7  |[MARK 1] 1] 1
3 3531 5017 000 |/\>o+v¥ =0 MARK 21 2| 2 |F&
4 3531 5018 000 [/\>ov* = MARK 2| 2| 2 |&
5 3547 6006 000 |Owoh1¥3 MARK 11111
6 3544 6507 000 (N vHoFau4 MARK 11111
7 3544 6508 000 |voauo5vF MARK 1] 1] 1
8 3544 6514 000 |AAIVT 47 MARK 11111
9 | 3544 6513 000 |FavuA MARK 1
10 | 3544 6515 000 |=v>sv#411b MARK 11111
11 | 3547 6012 000 |[x—% MARK 1] 1] 1
12 | 3544 6521 000 [77tEii—n\wx= MARK 1] 1] 1
13 | 3547 6013 000 |[x—% MARK 1] 1
13 | 3547 6014 000 |x—% MARK 1
14 | 3654 6023 000 |CEx—% MARK 1] 1] 1
15 | 3547 6016 000 [=—% MARK 1] 1] 1
16 | 3654 6025 000 [¥aw3 MARK 11111
17 | 35335129 000 |vu1F MARK 4| 4| 4
BP413 —23— 05/11/07




35647 700

7Y 27k ACCESORIES

R4k 5)t A S
MANUAL 1 )
/ p
7
3547 100
S kA B 44 R gk | %Y Sl 5 i &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 7001 000 | M7 Yh1EY A1 3 [MANUAL 1
2 3544 7003 000 |/\w% BAG 2
3 0993 0000 024 |[Z/vF24 WRENCH 1
BP413 —24— 05/11/07




3525 700 7% PROTECTOR
3525 700
S BB B 44 g [ A Sl @ A 5 B i #
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERTAL No.| REMARKS
1 3525 7001 000 |AH1FR GUIDE 1
2 3525 7006 000 |41 FL GUIDE 1
3 3524 7211 000 [ZwvoA HOOK 2
4 3524 7215 000 |7wvoB HOOK 2
5 3524 7218 000 |FL—k PLATE 2
6 | A114 0110 140 |KIV bk BOLT 4  |M10X140
7 0350 0141 022 [Pw WASHER PLAIN 8 |10x22X16
8 A301 0110 001 [#wk NUT 8 [m10
9 | A301 0110003 |#+vk NUT 8 |M103F&
BP413 —25— 05/11/07




35647 800

R (AT va )

PANEL

(OPTION)

3547 800
S i e B AL PR i | A S S (i
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 3547 8001 000 |/ xILR PANEL 1
2 3547 8005 000 |/ \xILL PANEL 1
3 3547 8007 000 |/v&IL PANEL 1
4 F301 0108 000 |F+wk NUT 12 |m8
5 | A242 0108 016 |F#~Na%Y SCREW 12 |[M8X16
BP413 —26— 05/11/07






